TEST RESULTS OF TYPE TESTS PERFORMED ON JOINTMASTER LOW VOLTAGE RESIN KITS TO BS6910

TEST	REQUIREMENT	RESULTS
Initial Insulation Resistance	> 50 M	Complied
Initial Voltage Withstand (2kV/15min	No Breakdown	Complied
Impact Test	No Cracks or damage	Complied
Insulation Resistance Me After impact test	> 50 M	Complied
Voltage Withstand after impact test 2kV/15min	No Breakdown	Complied
Load Cycling Test 100 cycles @ 85°C	No Breakdown	Complied

Setting the Standards in Cable Jointing